
55

66

Bid Tabulation Packet
for

Solicitation PNC2117097P1

Engineering Services for Water and Wastewater 
Services

Bid Designation: Public

Broward County Board of County Commissioners

PNC2117097P1Broward County Board of
County Commissioners

BidSync11/8/2018 p. 1



5

6

Bid #PNC2117097P1 - Engineering Services for Water and Wastewater Services

Creation Date    Jul 3, 2018 End Date Nov 7, 2018 5:00:00 PM EST

Start Date Oct 10, 2018 6:20:02 PM EDT Awarded Date   Not Yet Awarded

PNC2117097P1--01-01   Engineering Services for Water and Wastewater Services

Supplier Unit Price Qty /Uni t Total Price Attch. Docs

Craven Thompson & Associates, Inc. First Offer -   1 / each Y Y

Product Code: 
[...]
ideas that result in better answers, such as 
increased capacity, better treated water quality, 
lower capital and operational costs, and ease of 
operation/ 

Strong technical abilities 

and outreach skills…The final 

work quality was very good. 

Consultant coordinated effectively 

with the Florida DEP and other 

water management districts in the 

state to address this important 

concentrate management 

problem. 

Ashie Akopoji, SFWMD 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 2. PROJECT APPROACH | 1 

BidSync11/8/2018 p. 30



 

           

    

  

 
 
 

 

 

  

 

 

  
 

 
 

 

 
  

 
 

      

 
 
 

  
 
 

   
 

 
 

  

   
  

   

 
 
 
 

 
 

  
  

  
  

   
 

 
 

 

  
 

  
 

 

  

   

    

   

   

   

   

   

     

     

 

—   

    

    

PNC2117097P1Broward County Board of
County Commissioners

How Do We THINK DIFFERENTLY and Exceed your Expectations?
 
! Fresh !pproach. We approach each of our 
projects with a clean slate, avoiding preconceived 
notions that could bind us to previous technical 
solutions/ Our experience spans a wide array of 
technologies, allowing us to address the specific needs 
of our clients from conventional to leading edge 
treatment processes/ 

Proven Experience. We have successfully 
completed Water Treatment Plant (WTP) projects 
across the U/S/ and throughout Florida, treating a wide 
variety of water qualities, providing design, permitting, 
and construction phase services for hundreds of 
plantswith capacities less than 1-mgd to facilities over 
600-mgd/ We span the technology range to address 
the specific needs of our clients with conventional 
tried and true engineering methods, to leading-edge 
advanced treatment technologies/ This experience 
includes all types of membrane treatment- reverse 
osmosis (RO), Nanofiltration (NF), electrodialysis 
reversal (EDR), ultrafiltration (UF), microfiltration (MF), 
etc/- advanced disinfection/oxidation- ozone, 
ultraviolet (UV), chlorine dioxide, UV+H2O2, etc/- ion 
exchange (IX), conventional fixed bed and MIEX®- and 
biologically active filtration for and total organic 
carbon (TO�) reduction and contaminant removal/ 

Doing More with Less. In today͛s challenging 
economic times, we understand the importance of 
doing more with less by maximizing the opportunities 
to use our client͛s existing infrastructure/ While there 
is always an easy answer to ͞build more,͟ we strive to 
find solutions that save costs/ �ommon examples from 
our past projects are. rerating existing processes to 
increase capacities, converting obsolete tankage into 
new processes, and finding hydraulic bottlenecks that 
can be simply remedied/ 

! local example is Palm �each �ounty͛s WTP No/ 2, 
where �arollo͛s implementation of the world͛s largest 
high rate MIEX® process increased capacity by 
14 percent while reducing color, organics, chemical 
usage, solids production, and nitrification potential in 
the distribution system/ We anticipate that Palm 
�each �ounty will recognize an annual operational 
cost savings of $196,000 to $333,000; 

Carollo has consistently 

demonstrated to us that they perform 

their services to the highest standard, 

give consideration to our needs and 

preferences and bring exceptional talent 

to the projects they undertake, whether 

they are operational enhancements for 

full scale designs of new treatment plant 

additions or processes, such as our new 

ion exchange project. 

Maurice Tobon, PE 

Former Director of Engineering, 

Palm Beach County Water Utilities Department, FL 

�arollo is staying at the forefront of membrane 
technology in Florida/ ! major issue for utilities that 
use RO membrane treatment is the need to increase 
recovery and minimize the concentrate waste stream 
produced as part of the process/ Recognizing our 
expertise, the South Florida Water Management 
District (SFWMD) selected �arollo to perform a RO 
�oncentrate Minimization study to characterize 
concentrate recovery opportunities across 14 
desalination facilities/ !s part of this study, �arollo 
demonstrated an innovative approach at North 
Miami �each’s Norwood-Oeffler WTP that cut RO 
concentrate volumes in half, increasing overall 
recovery from 75 percent to 88 percent; �y stabilizing 
the concentrate with lime addition, costs to recover 
additional water were 65 percent below that of a 
conventional, energy-intensive approach using thermal 
evaporation/ 

Our membrane know-how is not just limited to RO/ We 
recently completed testing for Miami-Dade �ounty͛s 
Hialeah-Preston WTP upgrades where we 
demonstrated sustainable NF recovery up to 
93 percent/ Operating at this elevated recovery will 
provide millions of dollars in cost savings to the �ounty 
versus developing high-cost alternative water supplies/ 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 2. PROJECT APPROACH | 2 

BidSync11/8/2018 p. 31



 

           

   

  

 
 
 
 

  

  
 
 

 
 

 

 
 
 

 

 
 

 
 

   

     

 

   

-  

  

  

 

   

    

 

 

—  

  

-      

PNC2117097P1Broward County Board of
County Commissioners

Using Innovative Tools. Our team is in the 
forefront of developing and utilizing new tools for our 
clients/ We recognize that maximizing value comes 
from using the right tools for the right application/ 
These include cloud-based systems for project 
management, specialized scheduling and cost 
estimating software, and even laboratory services for 
leading edge research to yield innovative results/ 

Partnering for �ollaboration. We approach every 
project with a discussion between the key 
stakeholders- operators, management and our 
technical experts/ Our experience shows that when we 
have input from all stakeholders, we can 

vision/ 

The best way to present our approach for a typical task 
order expected under this �ontract is to give examples 
of how we have successfully approached our past 
projects/ !s you read the approach for each of the 
example projects below, please pay special attention 
to how we (think differently( to find innovative 
solutions for complex problems/ Each representative 
project is relevant to a key issue or project that 
�roward may need to address within the next few 
years/ Our team is committed to developing creative 
ideas for each of your projects that will result in 

cost-effective solutions to solve your needs; 

collaboratively obtain a solution that reflects your 

Their work on the project 

was exceptional both from the 

technical standpoint where their 

membrane design achieved a 

sustainable 93% recovery, and 

from the managerial standpoint, 

keeping the project on track 

and meeting all of our 

needs, expectations and 

preferences. 

Rafael Terrero, PE, BCEE, MASCE, 

Assistant Director, 

Miami Dade Water and Sewer Department 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 2. PROJECT APPROACH | 3 

BidSync11/8/2018 p. 32



        

           

   

 
 

   

   
  

 
 

   
  

 
 

 

   
 

 
 

 

    
 
 

 

   
  

 
  

 

 

  

 

 
 

  

BROWARD COUNTY BOARD OF COUNTY COMMISSIONERS | SOLICITATION PNC2117097P1 | NOVEMBER 2018 

PNC2117097P1Broward County Board of
County Commissioners

Working WONDERS with Water 

We are routinely called on to evaluate existing treatment plants/ With today͛s economic pressures, our common 
goals for our evaluations are simply to do more with existing processes, reuse and invest in existing concrete 
tankage for a new process, and achieve regulatory approval for rerating existing processes/ 

Local and recent examples of our treatment plant project benefits are. 

	 �ity of Sunrise, Sawgrass WTP; Increased NF 
capacity from 18 to 24 mgd by achieving 
rerating of loading rates and bypassing IX 
treated water around the NF process/ 

	 Palm �each �ounty Water Utilities Department 
Water Plant No; 2; Increased capacity by 20% 
through addition of an IX system (color removal) 
allowing the bypass of existing softening 
process/ 

W!TER SUPPLY; We are thoroughly familiar with the 
challenges associated with the �iscayne and Floridan 
aquifers in south Florida, including capacity, salt water 
intrusion, taste and odor, color, hardness, iron, and 
manganese; Our project history gives us a complete array of 

	 �ity of �oynton �each East Water Treatment 
Plant; Increased capacity by 20% through 
addition of an IX system (color removal) 
allowing the bypass of existing softening 
process/ 

	 �ity of Margate East WWTP; Modified existing 
aeration basin into an Integrated Fixed Film 
!eration System (IF!S) to double the treatment 
capacity without expansion/ 

	 South �entral Regional WWTP; Increased 
sidewater depth and added a selector zone into 
existing aeration basins to increase capacity by 
25% as well as substantially reduce energy 
consumption/ 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 2. PROJECT APPROACH | 4 

proven experience in the applicable treatment technologies; 

BidSync11/8/2018 p. 33



        

           

 

  
 

 
    

 
     

  
   

 
 

   

  

   

  

    
  

  
      

 

BROWARD COUNTY BOARD OF COUNTY COMMISSIONERS | SOLICITATION PNC2117097P1 | NOVEMBER 2018 

PNC2117097P1Broward County Board of
County Commissioners

Sawgrass Water Treatment Plant Improvements– 
Ion Exchange Improvements 
CITY OF SUNRISE, FLORIDA 

The �ity of Sunrise͛s Sawgrass WTP is a membrane softening WTP utilizing 
nanofiltration (NF) membranes as the primary process to treat source 
water from the surficial �iscayne aquifer/ The use of NF membrane 
technology results in high water lost in the byproduct waste stream 
(concentrate)/ The NF facility operated at approximately 85 percent 
recovery, therefore, 15 percent of the influent raw water was lost and had 
to be disposed in an industrial injection well/ 
The objectives for the new treatment processes included the following. 

 Expand WTP capacity/ 
 Increase overall facility WTP recovery to reduce water loss/ 
 Improve finished water quality/ 

!
P
P
R
O
!
�
H IX treatment was evaluated as an alternative treatment to NF membranes to increase the overall water 

recovery and achieve higher levels of conservation of fresh surficial water/ For example, for every 1 million 
gallons per day (mgd) of treated water that can be diverted from NF membranes to IX treatment, 
150,000 gallons of raw water is conserved and is treated to become potable water/ 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 2. PROJECT APPROACH | 5 

BidSync11/8/2018 p. 34



        

           

 
  

   
   

    
   

  
 

  
   

 

    
  

   
    

 

     
 

    
  

   
   

 

 
 

BROWARD COUNTY BOARD OF COUNTY COMMISSIONERS | SOLICITATION PNC2117097P1 | NOVEMBER 2018 

PNC2117097P1Broward County Board of
County Commissioners

R
ES
U
LT
S 

�ench- and pilot-scale demonstration testing of a granular media filtration and fixed ion exchange system 
was conducted/ The treated water quality obtained from pilot testing was then compared to the 15 
contaminants listed in the table of Secondary Drinking Water Standards/ Many of the parameters were 
below the SM�Ls in the raw water/ Two parameters were identified to be above the SM�Ls but were 
effectively reduced or controlled through the IX treatment process. 

	 Iron (which was oxidized to form particulate iron for removal in the filters through a contact 
process) 

	 �olor (color is effectively reduced by controlling TO� since the largest contributor to color in the 
source water is natural organic matter (NOM) primarily in the form of dissolved organic carbon 
(DO�))/ 

The IX treatment scheme was found to reduce or control iron and color (color is effectively reduced by 
controlling TO� since the largest contributor to color in the source water is NOM primarily in the form of 
DO�)/ Oxidation and pre-filtration were also identified as treatment steps needed prior to the IX treatment/ 
There were two primary criteria governing the need for oxidation and pre-filtration prior to IX in this 
treatment scheme, which include. 

 Raw water iron – the desired effluent goal is an effluent concentration of less than 0/1 mg/L total 
iron/ 

 Removal of suspended solids and other colloidal material – the fixed bed IX treatment system is 
susceptible to fouling due to the solids material being applied to the resin bed/ 

Various treatment schemes, were pilot tested for iron control including oxidation alone, coagulation 
following oxidation, as well as the use of a filter-aid polymer following oxidation/ The primary mechanism 
desired for iron control is oxidation of dissolved iron to form filterable particulate iron/ It was determined 
through pilot testing that oxidation with sodium permanganate yielded the most effective results and 
lowest residuals production, while operating at a comparable cost (i/e/, was not significantly more 
expensive than any other option)/ 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 2. PROJECT APPROACH | 6 

BidSync11/8/2018 p. 35



        

           

 
 

   

 

 

 

 

  

 

 

 

 

   

 

 

 

 

 

 

 

  

 

 

 

 

 

  

  

 

   

    

  

  

 

 

 

 

 

  

  
 

   

 

 

 
  

 
  
     

 

 

  

Water Quality for a Blend of 7 mgd IX Effluent and NF at Full and Half Capacity Sawgrass Water 
Treatment Plant Improvements.  City of Sunrise, Florida 

Parameter 

At NF Rated Capacity  

(18 mgd) 

At NF Half Capacity  

(9 mgd) Units 

Calculated Water Savings 0 1.05 mgd 

Total Alkalinity 119 154 mg/L as CaCO3 

Total hardness(Note 2) 112 151 mg/L as CaCO3 

pH 7.74 7.61 - 

TDS 260 319 mg/L 

Chlorides 64 78 mg/L 

Notes: 

1. NF water quality parameters based on the highest 75 percentile measurements from Dec. 2007 to Sept. 2009 reported in the 

MOR. The 75 percentile measurements were used in lieu of averages to develop the “critical case” for blending. 

2. Only 7 - 8 mg/L as CaCO3 from magnesium hardness. 

 

BROWARD COUNTY BOARD OF COUNTY COMMISSIONERS 

Broward County Board of
County Commissioners

| SOLICITATION PNC2117097P1 | NOVEMBER 2018 

PNC2117097P1

R
ES
U
LT
S 
(�
o
n
t;
) 

! dual media pressure pre-filtration system was evaluated in bench- and pilot-scale testing/ This pre-filtration 

system is intended for removal of particulates from the raw water flow stream, which minimizes the true and 

apparent color content, removes particulate and colloidal iron, and reduces UV absorbance (UV!)/ ! conservative 

loading rate is utilized to maximize iron and other particulate removal efficiency/ 

The IX process proposed will be operated in a continuous mode, in which water is passed through columns packed 

with the selective resin in a plug flow manner/ The anion exchange resin removes negatively charged ions with 

selectivity for specific anions/ The specific resin type selected has a high affinity for negatively charged dissolved 

organic compounds/ 

The IX effluent water will be blended with the product water (permeate) from the existing NF membrane 

treatment plant/ Water quality projections (excluding disinfection parameters) indicate that the water quality in 

the clear well after blending both streams will be as shown in the following table/ Water savings were calculated 

to represent the reduction in concentrate loss when operating the IX system in lieu of NF membrane treatment/ 

�arollo calculated two blend scenarios 

to represent the range of finished 

water quality, which were reported 

when both the NF and IX systems are 

operating at capacity, as well as when 

the NF is at half the rated capacity/ 

The implementation of a new IX system 

at the Sawgrass WTP is currently 

underway/ The project is considered 

successful as the proposed treatment 

scheme meets the stated objectives by. 

1) conserving water compared to 

utilizing NF membrane treatment, 

which also increases the overall facility water recovery, 2) the finished water is also improved as the blended 
[...]
Using this approach, the project couples a new organics removal MIEX® system for Western Wellfield water with 
the use of excess treatment capacity for hardness removal at the East WTP/ Western Wellfield water is pumped 
to the East WTP, where the new 16-mgd MIEX® system (expandable to 20-mgd) uses anion exchange resin to 

remove organics/ This MIEX® treated water is then 
be treated in the softening basins, as well as 
partially bypassed around the softeners to increase 
the water production capacity/ 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 3. PAST PERFORMANCE | 26 

BidSync11/8/2018 p. 60

mailto:lowm@bbfl.us


        

           

 
  

 
   

  

 
    

    

 

  

  
 

   
 

  
 

 

 

  

   
 

  

   

 

 
  

  

  
 

   

 

 

  

  
 

  

  

   

  

 

 
 

  
 

 
   

BROWARD COUNTY BOARD OF COUNTY COMMISSIONERS | SOLICITATION PNC2117097P1 | NOVEMBER 2018 

PNC2117097P1Broward County Board of
County Commissioners

PBCWUD WTP #2 Filter Replacement 
PALM BEACH COUNTY, FLORIDA 

�arollo provided study and design phase services for this $13/9-million 
filter replacement project at P��WUD Water Treatment Plant #2/ The 
project included replacement of the existing steel vessel dual media 
filters with new dual media filters/ The filters, at the initial loading rate, 
will provide filtration capacity for 16/4 mgd/ The filters and support 
systems were designed to be expanded in the future to 25 mgd by either 
adding two new filters and expanding the structure or increasing the 
hydraulic loading rate of the existing eight filters/ Support systems and 
demolition to accommodate the new filters were also included in the 
project that include. 

	 Filtered water clearwell beneath the filters and transfer pump 
area/ 

 Transfer pumps that move water from the proposed filter 
clearwell to the on-site finished water storage tanks/ 

 �ackwash water pumps that provide water from the filter 
clearwell to the constant head/ 

	 Rate of flow control systems for the on-site ground storage 
tanks to control flows in and out of the tanks/ 

	 !ir scour blowers/ 
	 Overhead walkway to connect the existing softener to the filter 
operations area of the new filter structure 

	 Relocation of chemical feed points/ 

Highlights: 

	 Filter, transfer pump, storage tank, 
and softener design elements 
provide valuable knowledge. 

	 3D design allowed for efficiencies 
and simplified understanding of the 
multiple project components. 

Role: Prime Consultant 

Dates of Services: 

2013 - 2017 

Reference Contact: 

Stephen McGrew 
Manager, Plant Design 
2065 Prairie Road 
West Palm Beach, FL  33416 
PH: (561) 493-6103 
Email: smcgrew@pbcwater.com 

	 �ackwash water pond including backwash water return 
pumps/ �ackwash water was previously disposed to the 
sanitary sewer and this new concrete lined pond will allow 
for recycling the backwash water to a point of upstream of 
the existing softener/ Water use at the facility, as a result, 
will be near 100%/ 

	 Demolition of obsolete ozone contact basin/ 
	 Demolition of one million gallon storage tank to 
accommodate on-site drainage improvements/ 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 3. PAST PERFORMANCE | 27 

BidSync11/8/2018 p. 61

mailto:smcgrew@pbcwater.com


        

           

 
  

 
  

  
  

 
 
 
 

 

 

 

 
  

 
 

 
  

   

   

 

  

 
 

 
 

 

 
 
 

  

   

  

 

 
 

 
  

   
  

   

BROWARD COUNTY BOARD OF COUNTY COMMISSIONERS | SOLICITATION PNC2117097P1 | NOVEMBER 2018 

PNC2117097P1Broward County Board of
County Commissioners

Preston-Hialeah WTP Improvements 
MIAMI-DADE WATER AND SEWER DEPT., FLORIDA 

Miami-Dade Water and Sewer Department's (W!SD's) 225-mgd, 
$13/2 million Preston and Hialeah WTPs treat raw water from a 
combination of four groundwater wellfields, including the Northwest 
Wellfield (NWWF)/ Nearby mining activities may trigger the 
reclassification of the NWWF from groundwater to groundwater under 
the direct influence of surface water/ This potential reclassification has 
significant implications for the plants by requiring the existing facilities 
to meet more stringent treatment standards than were originally 
intended/ Portions of the existing softening treatment facilities date 
back from the mid-1920s to the most recent additions in the early 
2000s/ �arollo's initial analysis found that constructing the required 
treatment upgrades at the NWWF reduced costs and community 
impacts as compared to constructing all the required upgrades within 
the existing Preston and Hialeah plant fence lines/ 

�arollo worked closely with W!SD staff to analyze potential solutions 
and tailored a design to meet all treatment requirements while 
controlling capital costs, retaining flexibility for future cost savings, 
limiting operator burden, and controlling operation and maintenance 
(O)M) costs/ �arollo used its 3D design capabilities to facilitate review 
meetings with W!SD managers and regulators, while improving quality 
of drawing production/ 

The results of �arollo͛s design evaluations is a design that addresses 
W!SD͛s reliability requirements, while at the same time minimizing 
energy usage, optimizing water quality, and facilitating more robust 
O)M capability/ 

Highlights: 

 Lime softening treatment. 

 Condition assessment and 
operational review. 

	 Design and layout coordination for 
alternatives development on a 
congested plant site. 

	 Solutions that integrate best use of 
existing facilities and new facilities 
and technology. 

Role: Prime Consultant 

Dates of Services: 

2008 - 2016 

Reference Contact: 

Jose Cueto, P.E. LEED Green Associate, 
ENV SP 
Assistant Director, Planning and 
Regulatory Compliance 
3071 SW 38th Ave., Suite 521 
Miami, FL 33146-1520 
PH: (786) 552-8884 
Email: josenrique.cueto@miamidade.gov 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 3. PAST PERFORMANCE | 28 

BidSync11/8/2018 p. 62

mailto:josenrique.cueto@miamidade.gov


        

           

 
  

 

   
 

  
  

 
  

 

   

 
   

  
 

 
 

 
   

 

   

 
 

 

 

 

  

   

 

 

 
  

 
 

 
    

 
 

 
 

   
   

BROWARD COUNTY BOARD OF COUNTY COMMISSIONERS | SOLICITATION PNC2117097P1 | NOVEMBER 2018 

PNC2117097P1Broward County Board of
County Commissioners

Lime Feed Improvements Evaluation 
CITY OF NORTH MIAMI BEACH, FLORIDA 

The �ity of North Miami �each Norwood WTP has a current production 
capacity of 32 mgd/ The plant has two parallel water treatment 
processes. lime softening and membrane treatment/ 

The lime softening water treatment process has a capacity of 15 mgd 
and includes lime softening for hardness reduction, iron, and color 
removal, followed by stabilization, filtration, and disinfection/ The 
process also includes the addition of polymer to aid the lime softening 
process, polyphosphate for corrosion control, and fluoride for dental 
health/ Disinfection is achieved by chloramines, with ammonia added 
after chlorine/ The raw water supply is the �iscayne !quifer/ 

The membrane treatment process has a capacity of 17 mgd and includes 
sand separators, three low pressure RO membrane treatment skids, 
three NF membrane treatment skids, and chemical feed systems/ This 
process was installed in 2008 as part of a plant expansion/ The water 
source is the �iscayne !quifer for NF treatment and the Floridan 
!quafer receives RO treatment, both from a nearby well field/ The 
membrane-treated effluent is blended with the lime softened treated 
effluent in a blending tank prior to storage and high service pumping to 
the distribution system/ 

�arollo provided a comprehensive assessment of the existing lime 
facilities, including silos, slakers, tanks, pumps, and slurry loops/ 
Solutions were developed to improve the operations, reliability, and 
maintenance requirements of the lime storage and feed systems/ 

Highlights: 

	 Lime softening and NF treatment 

	 Condition assessment and 
alternatives development and 
analysis 

	 Development of operator friendly 
concepts within a constrained, 
operating facility 

Role: Prime Consultant 

Dates of Services: 

2017 

Reference Contact: 

Jorge Camacho 
Program Design Manager (Jacobs) 
17050 NE 19th Avenue 
North Miami Beach, FL 33162 
PH: 305 948 2967 ext. 2036 
Email: Jorge.Camacho@jacobs.com 

Jaffet Baez 
Deputy Director of NMB Water 
17050 NE 19th Avenue 
North Miami Beach, FL 33162 
PH: 305 948 2932 
Email: Jjafeth.baez@cityNMB.com 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 3. PAST PERFORMANCE | 29 

BidSync11/8/2018 p. 63

mailto:Jorge.Camacho@jacobs.com
mailto:Jjafeth.baez@cityNMB.com


        

           

  
 

 
 

  
 
 

 
 

  
  
   
  
  
  
  
  
  
  

   
  

  
 

  
 

 

  
  

  

  

 

 
 

 

 

 
  

 
 

 

  

   

  

 

 
 

  
   

 
    

BROWARD COUNTY BOARD OF COUNTY COMMISSIONERS | SOLICITATION PNC2117097P1 | NOVEMBER 2018 

PNC2117097P1Broward County Board of
County Commissioners

Springtree WTP Phase II Improvements & Rehabilitation 
CITY OF SUNRISE, FLORIDA 

The �ity of Sunrise is continuing to implement rehabilitation 
improvements to existing facilities at the 25/5 mgd Springtree WTP/ 
These additional improvements are necessary to keep up current 
operations, improve treatment reliability, improve water quality, and 
maintain safety/ Several facility improvements were completed in the 
Phase I project which was completed in the second quarter of 2015/ 
Phase II includes the following additional improvements. 

	 Solids contact clarifiers rehabilitation 
	 !eration addition 
	 South lime silo replacement 
	 Miscellaneous concrete repairs 
	 East filters demolition and pump station replacement 
	 Water stabilization chemical feed system addition 
	 Thickener supernatant piping modifications 
	 Sludge dewatering equipment upgrades 
	 Sodium hypochlorite dilution system 
	 Miscellaneous concrete repairs 

There will be two separate bid packages to expedite the construction of 
the most vital improvements/ �onstruction began for the first bid 
package in 2015, which had a bid price of approximately $3/4 million/ It 
primarily includes the rehabilitation to the solids contact clarifiers and 
lime silo/ When completed, the �ity will anticipate saving money with 
reduced lime feed and few residuals production as a result of the newly 
installed aerators that are associated with the existing solids contact 
clarifiers/ 

Highlights: 

	 Lime softening and ancillary  
process improvements 

	 Processes improvements provide 
treatment reliability and water quality 
enhancements. 

	 Operational improvements will 
reduce operating costs. 

	 Maintenance of plant operation 
during construction and 
commissioning. 

Role: Prime Consultant 

Dates of Services: 

2016 - 2018 

Reference Contact: 

Luisa Fernanda Arbelaez 
Capital Projects, Project Manager 
777 Sawgrass Corporate Parkway 
Sunrise, FL 33325 
PH: (954) 888-6009 
Email: larbelaez@sunrisefl.gov 

�onstruction began for the second bid package in 2016, 
which had a bid price of approximately $4/28 million/ It 
primarily includes the water stabilization (accomplished 
by carbon dioxide addition) and the sludge dewatering 
equipment upgrades/ Once complete, the �ity 
anticipates achieving water quality improvements in 
their distribution system as a result of the lower finished 
water pH to a level that is optimum for chloramine 
formation/ 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 3. PAST PERFORMANCE | 30 

BidSync11/8/2018 p. 64

mailto:larbelaez@sunrisefl.gov


        

           

  
 

 
   

   
 

  
 

  
 

 
  

 
 

  
 

 
 

 

 
 

 

  

 

  
 

 

 

 

  

   

  

 

 
 

  
   

 
    

BROWARD COUNTY BOARD OF COUNTY COMMISSIONERS | SOLICITATION PNC2117097P1 | NOVEMBER 2018 

PNC2117097P1Broward County Board of
County Commissioners

Sawgrass Water Treatment Plant Expansion Design 
CITY OF SUNRISE, FLORIDA 

The �ity of Sunrise implemented a RO WTP to treat brackish Floridan 
!quifer well water and to meet obligations in the �ity͛s South Florida 
Water Management District (SFWMD) Water Use Permit (WUP) that 
required development of !lternative Water Supplies (!WS) by 
May 2013/ The �ity also implemented Reuse as an !WS to supplement 
fresh water supplies under separate agreements/ The �ity initiated 
design of a project at the Sawgrass WTP to implement 3 mgd of RO 
membrane treatment/ Due to limitations in the availability of fresh water 
in the regional system, !WS sources were identified to increase 
treatment plant capacity to meet existing and future water supply 
needs/ The brackish Floridan aquifer required RO treatment due to its 
mineral content/ 

�arollo designed the new 3-mgd RO facility (expandable to 6 mgd), 
together with enhancements to the existing 18-mgd NF facility, 
facilitating a 30-percent capacity increase to 24 mgd/ Special RO design 
aspects included a raw water main to new treatment facility, sand 
strainers, and interstage boost pumps/ �arollo performed pilot testing of 
oxidation, filtration, and ion exchange technologies for iron and organics 
control alternatives from the surficial aquifer source water/ Fixed bed 
vessel type IX was recommended for full-scale implementation and 
blending with NF permeate/ Key benefits included higher hardness and 

Highlights: 

	 Addition of RO would provide 
alternative source of water to meet 
current and future needs. 

	 Re-rating of the current plant 
allowed an addition of 6 mgd with no 
additional treatment infrastructure. 

Role: Prime Consultant 

Dates of Services: 

2011 - 2013 

Reference Contact: 

Timothy Welch 
Director of Utilities 
777 Sawgrass Corporate Parkway 
Sunrise, FL 33325 
PH: (954) 888-6055 
Email: twelch@sunrisefl.gov 

alkalinity in blended water than NF permeate alone, and improved overall recovery/ 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 3. PAST PERFORMANCE | 31 

BidSync11/8/2018 p. 65

mailto:twelch@sunrisefl.gov


        

           

 

 
  

 
 

  
   

 

 
 

   
 

 

 
   

 

 
 

 

  
 

   
 

  
 

 

 

  
 

 

  
 

 
  

  

  

 

 
 

  

 

 

  

   

 

 

 
 

  
 

 
   

BROWARD COUNTY BOARD OF COUNTY COMMISSIONERS | SOLICITATION PNC2117097P1 | NOVEMBER 2018 

PNC2117097P1Broward County Board of
County Commissioners

Palm Beach County WTP MIEX® Treatment System 

Design 
PALM BEACH COUNTY, FLORIDA 

�arollo provided design, construction administration, and start-up and 
commissioning services for the Magnetic IX Treatment System project at 
P��WUD͛s WTP 2 in West Palm �each/ This project included the 
installation of a magnetic ion exchange treatment system to achieve 
dissolved organic carbon (DO�) control and color reduction from the 
source water/ The IX system replaced an obsolete ozone system used for 
color control/ In addition to DO� removal and color reduction, the 
IX system reduced the potential for disinfection byproducts (D�Ps) 
formation by removing organic precursors and provided the benefits of 
reducing the chlorine demand in downstream treatment/ 

The project included the design of two 25-foot square continuous flow 
high rate fluidized bed reactors (contactors)/ Each contactor is 
hydraulically rated for 9 mgd and operates as an independent process 
train/ ! resin regeneration system, utilizes salt brine (sodium chloride) to 
regenerate the resin by exchanging DO� with chloride ions was included/ 
The regeneration system was designed with a resin regeneration rate of 
approximately 1/67 gallons of resin regenerated per 1,000 gallons of 
water treated (600 bed volume)/ Specific achievements include. 

 Full-scale performance exceeded design estimates for organics 
removal and color control/ 

 Resin loss rate has been demonstrated to be at the lower end of 
the identified range/ 

 System is currently saving P��WUD approximately $245,000 per 
year based on actual observed power and chemical usage/ 

Highlights: 
[...]
your �arollo team and the �ounty͛s management 
staff to focus on developing solutions rather than 
searching for the source of the problem/ 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 4. WORKLOAD OF THE FIRM | 5 

BidSync11/8/2018 p. 94



        

            

  

  
 
 

 
 

 
  

 
 

 
 
  

 

 

 

 

  

 

BROWARD COUNTY BOARD OF COUNTY COMMISSIONERS | SOLICITATION PNC2117097P1 | NOVEMBER 2018 

PNC2117097P1Broward County Board of
County Commissioners

Quality 

To meet or exceed the �ounty͛s quality 
expectations, �arollo will follow our 

established quality management (QM) procedures/ 
�arollo͛s QM program is straightforward. we use 
seasoned engineering leads to employ time-tested 
quality review procedures for each deliverable 
throughout the project/ More specifically for this 
project, �ob �ushing and Vinnie Hart will be 
responsible for implementing our in-house QM 
tools— standard specifications, design checklists, 
independent process and discipline review, and 
constructability review —at the appropriate stages 
during the preliminary and final design phases of the 
project/ 

This in-house process includes 10 specific phases of 
peer review and checking, each phase with 
definitive activities, participants, and deliverables/ 
Each phase of the QM process is documented with a 
comment/resolution log, so we have a complete 
record of comments made, and the rationale behind 
the change/response/ 

Our approach will focus on quality throughout all 
phases to deliver a project that is correct, on-time, 
on-budget, achieves the scope, and meets or 
exceeds your expectations; 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 4. WORKLOAD OF THE FIRM | 6 

BidSync11/8/2018 p. 95



 

           

 

 

 

 

   

 

  

  

 
  

 
 
  

 
 

  

 

 

  

  
 

  

  
  

PNC2117097P1Broward County Board of
County Commissioners

As required by the RFP, the “Vendor’s Business Location Attestation Form” has been filled out and 

submitted. 

Principal Place of Business 

Our work principal place of business. 

�arollo Engineers, Inc/ 
2700 Ygnacio Valley Road, Suite 300 
Walnut �reek, �alifornia 94598 

PH. 925-932-1710 
Fax. 925-930-0208 

www/carollo/com 

Where Will Carollo’s Work Be Performed? 
Our work will be led by our �roward office and primarily supported by our south Florida staff/ 

�arollo Engineers, Inc/ 
3440 Hollywood �oulevard, Suite 465 
Hollywood, FL 33021 

PH. 954-837-0030 
Fax. 954-837-0035 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 5. LOCATION | 1 

BidSync11/8/2018 p. 96

http://www.carollo.com/


 

           

 

 

 

 

 

  

  

   

    

     

 

     

 

  

  
 
 

 
 

  
 
 

  
 

   
  

 

  

   

  

PNC2117097P1Broward County Board of
County Commissioners

Meeting Project Specific Time and Budget Requirements 

We understand the nature of General Services contracts. Some assignments need immediate, 

sometimes same day response times, while others are less urgent. Our DEPTH AND BREADTH OF 

STAFF allows us to respond to immediate needs from our local office which is just minutes 

away. For longer term assignments, Carollo develops a Project Management plan that establishes the 

plan to meet schedule, scope, budget and quality. 

What Do Our Clients Say? 
“The Evaluation of Long-Range Treatment Options: Nanofiltration versus Lime Softening study that �arollo 
provided was excellent; The report provided very good data and financial detail in which the Utility will be able to 
make decisions on future treatment methods and repair and replacement projects (R&R); We now can make plans 
for financing the work that we need to accomplish; The executive summary clearly communicated the path we 
needed to progress on; Our team enjoyed working with �arollo Engineers on this study; We look forward to 
working with them in the future;” 

— Randy �rown, Utilities Director 
�ity of Pompano �each, FL 

“�arollo Engineers has performed very professionally, been extremely responsive, and brought the most qualified 
and appropriate personnel to service us and our needs as a client;” 

— Timothy Welch, PE, Utilities Director 
�ity of Sunrise, FL 

“The �arollo Team exceeded all of our expectations; They were professional and easy to work with; They are 
experts in what they do; I would not hesitate to recommend them;” 

— Mikes Maillakakis, Senior Project Manager 
Lee �ounty Utilities, FL 

Carollo is COMMITTED to meeting 

schedule and budget requirements for 

all tasks under this Contract. 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 6. WILLINGNESS TO MEET TIME AND BUDGET REQUIREMENTS | 1 

BidSync11/8/2018 p. 97



 

             

 

 

 

 

  

      

 

PNC2117097P1Broward County Board of
County Commissioners

As required by the RFP, the “Volume of Previous Work Attestation Form” has been filled out and 

submitted. Carollo has been paid less than $3 million to date by Broward County Board of County 

Commissioners. 

EVALUATION CRITERIA | CATEGORY 2 – WATER TREATMENT | 7. VOLUME OF PREVIOUS WORK | 1 

BidSync11/8/2018 p. 98



 

 

 

 

  

  

  

  

   

  

  

   

  

  

  

  

  

  

  

  

  

   

  

  

  

  

  

  

 

PNC2117097P1Broward County Board of
County Commissioners

 Elizabeth Fujikawa 

 �huck Sinclair 

 �hris Reinbold 

 Lyle Munce 

 Robert �ushing 

 Vinnie Hart 

 Tom Gillogly 

 Jennifer Nyfennegger 

 Mark Ludwigson 

 James !nderson 

 David McNabb 

 Sally Durall 

 Michael �arzo 

 Terry Storck 

 Erica Stone 

 Jess �rown 

 Joel Smason 

 Mario Gamboa 

 Jeff !lband 

 �had Green 

 Peter Moore 

 James Stoner 

 Tom Mullin 

 Luis Rodriguez 

BidSync11/8/2018 p. 99



 

 

 

 

 

 

 

  

  

 

  

 

 

   

   

 

 

  

 

  

 

   

 

  

 

 

    

      

 

  

   

 

  

   

       

     

      

     

     

      

     

     

     

      

    

       

      

     

      

       

        

      

      

     

    

      

     

    

       

     

    

     

    

        

     

      

    

      

   

       

    

      

 

       

      

      

     

     

      

       

      

  

       

      

      

      

     

      

     

     

      

      

        

      

      

     

     

      

      

     

      

      

      

      

    

 

     

      

     

      

     

       

   

PNC2117097P1Broward County Board of
County Commissioners

Education 

MSE Environmental 

Engineering, University of 

Michigan, 1986 

BS Chemistry, University 

of Illinois, Urbana-

Champaign, 1984 

Licenses 

Professional Engineer, 

Florida, Illinois, Wisconsin 

Civil Engineer, Delaware 

Certification 

LEED Accredited 

Professional, Green 

Building Certification 

Institute, 2006 

Professional 

Affiliations 

American Water Works 

Association 

International Ozone 

Association 

Elizabeth Fujikawa, P.E., BCEE 

Elizabeth Fujikawa, a vice president with Carollo Engineers, has 31 years of 

engineering experience. Her experience includes design and construction 

management on projects with capital construction costs of up to $240 million, 

including two of the U.S.’s largest treatment plants: Chicago’s Jardine Water Plant 
(1,000-mgd), and the Metropolitan Water Reclamation District of Greater Chicago’s 
Stickney Water Reclamation Plant (1,200-mgd). Relevant experience includes the 

following projects. 

Water and Wastewater Treatment 

 Project manager for the Broward County 

Potable Water Storage Tanks, Pumping 

Systems, and Chemical Systems. This project 

includes the assessment, design and 

construction phase management of new 

ground storage tanks, new high service 

pump stations, and new sodium 

hypochlorite and ammonia feed and 

storage systems for disinfection. These 

improvements will be implemented at four 

locations within the County. 

 Project manager for a Bulk Sodium 

Hypochlorite Storage and Feed Facility for 

the South Central Regional Wastewater 

Treatment and Disposal Board, Florida. The 

facility will receive and store 12.5% sodium 

hypochlorite and meter the feed to the inlet 

to the tertiary filters for reuse. 

 Project manager for the Progressive 

Design/Build of the Aeration System 

Replacement and Capacity Improvement 

project for the South Central Regional 

Wastewater Treatment and Disposal Board, 

Florida. Work includes capacity 

improvements from 24 to 30 mgd, aeration 

system replacement with single stage 

centrifugal blowers, and hydraulic 

modifications to increase the sidewater 

depth of the plant. 

 Project manager for the City of Boynton 

Beach, Florida, Ion Exchange Treatment 

System and East Water Treatment Plant 

Improvements Progressive Design Build. 

This project includes initial engineering and 

constructability evaluations, permitting, 

design, and construction of a 16.0-mgd ion 

exchange system, associated ancillary 

systems, and raw water transmission main 

modifications. 

 Project manager for an evaluation of 

long range treatment by Lime Softening 

versus Nanofiltration for the City of 

Pompano Beach, Florida. The project 

evaluated advantages and disadvantages to 

bring the existing lime softening treatment 

plant into a 20-year life cycle condition 

versus an expansion of the nanofiltration 

treatment plant. 

 Project manager for the Central Lake 

County Joint Action Water Agency, Illinois, 

Ozone System Upgrade project. The project 

evaluated Air Fed versus Oxygen Fed 

(Vacuum Swing Adsorption) alternatives to 

supply the ozone generators. The project 

was designed and constructed using 

packaged Vacuum Swing Adsorption units. 

 Project manager for the Pompano 

Beach, Florida, Electrical System Master Plan 

for the water treatment plant. The project 

consisted of master planning and design 

services for replacement and upgrade of 

electrical power distribution system with 

state-of- the-art equipment and materials. 

 Project manager for the Pompano 

Beach, Florida, Electrical System Phase I 

Upgrades. Work included motor control 

center replacements and installation of new 

variable frequency drives for the high 

service pump station. Services include final 

design and opinion of construction cost, 

bidding services, construction support 

services. 

 Project manager for Owner’s 

Representative Services for the City of 

Pompano Beach, Florida Electrical System 

energy efficiency project. Served as Owner’s 

Representative during upgrades by Siemens 

to reduce energy usage at the water 

treatment facility. 

B:\Resumes\PBO\FujikawaElizabeth.docx BidSync11/8/2018 p. 100



    

 

 

 

      

     

     

  

        

    

     

     

       

       

      

        

   

   

 

       

       

       

 

       

     

      

      

      

 

        

     

      

       

      

   

   

       

      

      

      

    

     

        

       

     
     

    

       

     

    
     

  

       

       

    
     

  

       

    

     

    

    

     

      

     

     

    

      

  

        

       

    

      

      

     

B:\Resumes\PBO\FujikawaElizabeth.docx 

PNC2117097P1Broward County Board of
County Commissioners

BidSync11/8/2018 p. 101

Elizabeth Fujikawa, P.E., BCEE 

 Technical reviewer for the Miami-Dade 

County, Florida, 225-mgd Hialeah-Preston 

Water Treatment Plant chemical systems 

improvements. 

 Staff engineer for the Tampa Bay Water, 

Florida, Hydrogen Sulfide Treatment 

Improvements at the Lithia Water 

Treatment Plant. The current hydrogen 

sulfide removal facility will be replaced with 

a new, more reliable process. This new 45-

mgd hydrogen sulfide removal facility will 

use ozone treatment and the project will be 

delivered with the Engineer-Procure-

Construction Management (EPCM) 

approach. 

 Technical reviewer for the upgrade of 

raw water intake zebra mussel and icing 

control for the City of Evanston, Illinois. 

Publications/Presentations 

 Low, M., Fujikawa, E., Gillogly, T. 

“Progressive Color Control: Boynton Beach's 

High-Rate Fluidized Ix System”. Paper 

presented at the Florida Water Resource 

Conference, West Palm Beach, FL, April 

2017. 

 Wicklein, E., Low, M., Fujikawa, E., and 

Pazahanick, M. "Mixers, Headers, Rotation, 

and Baffles: Optimizing a Completely Mixed 

IX Bed for Organics Removal through CFD 

Analysis." Proceedings of the Water Quality 

Technology Conference, Indianapolis, 

Indiana, November 2016. 

 Fujikawa, E. "Ozonation at the Central 

Lake County Joint Action Water Agency: 

Start-up through First Year of Operation." 

Proceedings of the 11th Ozone World 

Congress, International Ozone Association, 

San Francisco, CA, September 1993. 

 Fujikawa, E., Grasso, D., and Weber, W.J., 

Jr. "Ozone Mass Transfer in a Gas-Sparged 

Turbine Reactor." Water Pollution Control 
Federation, Research Journal, Volume 62, 
Number 3, May/June 1990. 

 Fujikawa, E., Farver, B.T., and Robson, 

C.M. "Ozone Equipment: Profit from 

Experience." Water Engineering and 
Management, Volume 137, Number 2, 
February 1990. 

 Fujikawa, E., Farver, B.T., and Robson, 

C.M. "Ozonation in America: An Evolution of 

Success." Water Engineering and 
Management, Volume 136, Number 10, 
October 1989. 

 Fujikawa, E. "Status of U.S. Drinking 

Water Treatment Ozonation Systems." 

Proceedings of the International Ozone 

Association's Ozonation Systems and 

Drinking Water Treatment Conference, 

Myrtle Beach, SC, December 1988. 

 Fujikawa, E. "USA Applications of 

Ozonation for Drinking Water Treatment." 

Proceedings of the International Ozone 

Association's European Conference on 

Ozone in Water Quality, London, England, 

October 1988. 

 Fujikawa, E., Grasso, D., and Weber, W.J., 

Jr. "Rates of Ozone Mass Transfer and 

Decomposition in Waste Treatment 

Systems." Presented at the 59th Annual 

Conference of the Water Pollution Control 

Federation, Los Angeles, CA, October 1986. 



 

 

 

 

 

   

  

   

   

 

 

 

 

   

 

  

 

   

 

 

 

 

 

    

   

  

  

      

  

 

     

    

    

  

 

      

     

     

     

        

     

       

      

       

      

      

     

        

       

      

      

      

      

      

      

     

       

        

        

          

      

     

      

     

    

     

    

   

   

    

   

    

     

    

       

       

       

      

     

       

 

     

    

     

     

        

    

      

       

     

       

     

       

    

       

     

      

     

       

        

    

        

     

        

       

      

    

       

     

     

PNC2117097P1Broward County Board of
County Commissioners

collection, conveyance, and treatment facilities. He also has extensive experience in 

Charles T. Sinclair, P.E. 

Chuck Sinclair is a Senior Vice President with Carollo and serves as a Senior 

Client Services Manager. His project experience covers a broad range of civil and 

environmental engineering projects. His municipal and public works experience 

includes planning, design, and construction services for water and wastewater 

Education 

MS Civil Engineering, 

University of North 

Carolina, 1999 

BS Civil Engineering, 

Clemson University, 1991 

Licenses 

Professional Engineer, 

Florida 

Professional 

Affiliations 

American Society of Civil 

Engineers 

American Public Works 

Association 

American Water Works 

Association 

Water Environment 

Federation 

storm water management and large water resources projects, including ecosystem 

restoration. 

Mr. Sinclair has specific expertise in project and program management for large 

municipal and public utility programs, as well as civil works programs for federal 

agencies. He has been actively involved in the preparation and presentation of 

project data, client and agency coordination and public outreach. 
[...]
Ion-Exchange Treatment System. Carollo 

provided design, construction administration, 

and startup and commissioning services for a 

magnetic ion exchange (MIEX®) treatment 

system at Water Treatment Plant 2. The 

project included installation of an MIEX® 

treatment system to achieve dissolved 

organic carbon control and color reduction 

from the source water. In addition, the ion-

exchange system reduced the potential for 

disinfection byproduct formation by 

removing organic precursors and provided 

the benefits of reducing the chlorine demand 

in downstream treatment. 

 Design engineer/technical advisor for the 

Palm Beach County, Florida, Water Treatment 

Plant 2 MIEX® System Preliminary and Final 

Design. The system was a state-of-the-art 

MIEX® system, which currently is the largest 

of its type in North America. The system was 

designed for color reduction, dissolved 

organic carbon removal, and disinfection 

byproduct removal. The capacity of the 

MIEX® treatment facility is 16.4 mgd. Palm 

Beach County saved $293,000/year in 

C:\Users\muhimbi.LINKS\AppData\Local\Temp\d35ee22b52874fff8462a0bf70320cc1.docx BidSync11/8/2018 p. 110



    

 

 

 

     

   

      

     

    

   

     

        

      

       

       

       

    

      

      

 

        

     

      

    

     

   

       

     

      

  

        

      

      

      

      

       

       

       

       

      

     

       

      

        

       

       

 

       

     

      

     

       

      

      

      

     

       

      

       

      

      

       

     

      

        

      

      

        

 

        

      

      

    

      

      

      

        

      

   

        

     

    

      

      

      

       

       

      

      

      

      

       

     

      

       

       

      

      

      

     

        

      

       

       

C:\Users\muhimbi.LINKS\AppData\Local\Temp\d35ee22b52874fff8462a0bf70320cc1.docx 

PNC2117097P1Broward County Board of
County Commissioners

BidSync11/8/2018 p. 111

Vincent S. Hart, P.E. 

operating costs by decommissioning the 

existing ozone system. 

 Technical advisor for the Tohopekaliga 

Water Authority, Florida, Harmony Water 

Treatment Plant MIEX® System 

Improvements, which involved 

troubleshooting the 0.5-mgd MIEX® system. 

The challenge with this source water was the 

elevated levels of hydrogen sulfide and 

organics. Regeneration of the resin was poor 

and the excess amount of hydrogen sulfide 

was causing regeneration problems, as well as 

overall system corrosion. Alternatives 

considered included packed tower aeration to 

remove the excessive amounts of hydrogen 

sulfide. 

 Technical advisor for the City of Boynton 

Beach, Florida, Ion Exchange Treatment 

System and East Water Treatment Plant 

Improvements Progressive Design-Build. The 

project included initial engineering and 

constructability evaluations, permitting, 

design, and construction of a 16.0-mgd ion 

exchange system (MIEX® ), associated 

ancillary systems, and raw water transmission 

main modifications. 

 Project manager for the City of Olathe, 

Kansas, Water Treatment Plant No. 2 

Expansion Study. The project involved a 

report that evaluated 11 different expansion 

options for the City’s existing conventional 

softening plant (expansion from 17 to 30 

mgd). The study allowed for expanding the 

existing softening basin capacity from 17 mgd 

to 38.25 mgd without building any new 

treatment basins. After using a detailed 

decision-making tool with stakeholders, the 

decision was made to expand the facility 

using membrane treatment. The final process 

treatment train resulted in a 33% reduction in 

lime use, 60% reduction in carbon dioxide 

use, and a significant reduction in residuals 

production. 

 Project manager for the City of 

Manhattan, Kansas, Water Treatment Plant 

and Wellfield Expansion Study. Tasks included 

defining water supply, treatment, and 

transmission needs for the next 40 years. 

Carollo developed the population and water 

demand projections for the City's future 

service area. The report evaluated expansion 

alternates for the existing conventional 

softening facility. It was determined that, by 

operating the new wells and constructing 

wells in the appropriate location, the raw 

water hardness could be significantly reduced. 

This, in combination with reconfiguring the 

basins, uprating the filters, replacing the lime 

system, reconfiguring the transfer pump 

station operation, and optimizing the fluoride 

feed dose, is estimated to save the City 

approximately $5 million in operations and 

maintenance costs (net present value) and 

$4.5 million in capital costs (net present X 

value). 

 Project engineer for the City of Olathe, 

Kansas, Concept Plan for the Water 

Treatment Plant 1 and Harold Street 

Wastewater Treatment Plant Chlorine 

Improvements. Examined the safety of the 

chlorine systems at each plant, and 

recommended a gaseous chlorine scrubber at 

Water Treatment Plant 1 and a solid calcium 

hypochlorite tablet system at Harold Street 

Wastewater Treatment Plant. 

 Process expert for the East Bay Municipal 

Utility District, California, In-Line Water 

Treatment Plants Pre-Treatment Evaluation 

and Planning Study. The project identified 

process alternatives for the District’s Orinda 

Water Treatment Plant (WTP) (200 mgd), 

Walnut Creek WTP (160 mgd), and Lafayette 

WTP (25 mgd) to address changing water 

quality conditions and sources, improve taste 

and odor, help address future contaminants, 

and improve treatment plant resiliency. The 

project included pilot testing of Actiflo™, 

Actiflo™ Carb, ozone, and filtration to refine 

pre-design parameters and assist with 

development of capital and operational costs. 

 Project engineer for the Pinellas County, 

Florida, Fats, Oils, and Grease (FOG) Storage 

and Feed Facilities Design-Build. The project 

included design of a 5,000-gallon FOG 

storage tank with mixing (recirculation) and 

future heating capability, unloading pump 

and grinder, and two FOG feed pumps. The 

project also included a PLC with 

programming to allow for consistent feed of 

FOG to the digesters over an entire day. 



 

 

 

 

 

 

 

 

  

   

 

  

   

 

  

  

 

 

 

 

   

 

   

  

 

  

 

  

  

    

  

  

 

 

 

  

 

   

  

 

   

 

 

 

  

 

   

 

 

  

 

 

     

     

 

   

 

   

   

     

     

  

   

    

    

 

 

      

      

        

     

     

     

      

        

       

   

       

      

     

      

     

   

        

    

     

   

       

      

      

     

     

      

       

      

     

     

     

      

     

        

     

     

     

    

     

     

     

     

    

     

     

      

       

       

     

      

     

      

    

      

     

     

        

      

      

      

      

      

       

   

        

     

   

     

     

     

      

PNC2117097P1Broward County Board of
County Commissioners

Education 

PhD Environmental 

Engineering, University of 

Illinois, Urbana-

Champaign, 1999 

MS Civil Engineering, 

University of Illinois, 

Urbana-Champaign, 1995 

BS Chemical Engineering, 

Engineering and Public 

Policy, Carnegie-Mellon 

University, Pennsylvania, 

1993 

Licenses 

Professional Engineer, 

Florida 

Civil Engineer, Nevada 

Professional 

Affiliations 

American Water Works 

Association (93-Present) 

- Inorganic 

Contaminants Water 

Quality Committee 

(Chair 04-09, V. Chair 

03-02, 11-Present) 

- Taste & Odor 

Treatment Chemicals 

Standards Committee 

(Chair 08-Present) 

- Organic 

Contaminants 

Research Committee 

(01-06) 

- Taste and Odor 

Committee (97-02, 

07-Present) 

- Activated Carbon
	
Committee
	

- Emerging 

Contaminants 

Research Committee 

(10-Present) 

- Membrane Process 

Committee (10-

Present) 

Thomas E.T. Gillogly, Ph.D., P.E. 

Dr. Thomas Gillogly is a vice president with Carollo Engineers. He has significant 

experience with selection, implementation, and evaluation of water treatment 

technologies covering a wide range of water quality issues, including control of 

disinfection byproducts, inorganic contaminants, taste-and-odor causing compounds, 

and synthetic organic compounds. 

Dr. Gillogly has served on the Journal American Water Works Association (AWWA) 

Peer Review Editorial Board (2011-2016), and has held Chair or Vice Chair positions in 

various AWWA and International Water Association committees. He has served as 

peer reviewer for the Journal AWWA, Water Science and Technology, and Water 

Research. He has sat on the U.S. Environmental Protection Agency’s (USEPA) Small 

Business Innovation Research (SBIR – Drinking Water) Evaluation Panel (2012) and 

served as a judge for the American Academy of Environmental Engineers – Excellence 

in Environmental Engineering Awards Competition (2011, 2012). 

Relevant Experience 

 Deputy project manager for the Miami-

Dade Water and Sewer Department, Florida, 

Design of the Hialeah and Preston (225 mgd 

combined) Water Treatment Plants. This 

project identified process modifications and 

improvements to the conventional lime 

softening water treatment plants to address 

a reclassification of one of the water sources 

as Ground Water Under the Direct Influence 

of Surface Water. 

 Project Manager for the Boynton Beach, 

Florida, Ion Exchange Treatment System and 

East Water Treatment Plant Improvements 

Progressive Design Build, Phase I. This 

project includes initial engineering and 

constructability evaluations, permitting, 

design, and construction of a 16.0 mgd ion 

exchange (MIEX®) system, associated 

ancillary systems, and raw water 

transmission main modifications. 

 Technical Advisor for an evaluation of 

long range treatment by Lime Softening 

versus nanofiltration for the City of 

Pompano Beach, Florida. The project 

evaluated advantages and disadvantages to 

bring the existing lime softening treatment 

plant into a 20-year life cycle condition 

versus an expansion of the nanofiltration 

treatment plant.Deputy project manager for 

the Miami-Dade Water and Sewer 

Department, Florida, Ground Water Under 

the Direct Influence of Surface Water 

(GWUDI) Upgrades (50-percent design). This 

ongoing effort will result in design of the 

world’s largest nanofiltration process (165 

mgd). Processes being designed in 3-D 

include prefiltration; rapid mix; cartridge 

filtration; 3-stage nanofiltration, >93-percent 

recovery; ultraviolet; degasifiers; deep well, 

~3,000 feet; concentrate injection; standby 

power generation, 37.7-MW natural gas 

turbines installed; on-site, high-strength, 12 

percent, hypochlorite generation, 15,000 

ppd installed; LEED Silver control, 

operations, and laboratory area; low-service 

pumping; one-mile site access road; and 

overall development of the 83-acre site. The 

water from these processes will be finished, 

blended with conventional lime softened 

water, and distributed from the existing 

Hialeah-Preston pumping stations 8.5 miles 

away. Construction costs are estimated to 

be approximately $600 million. 

 Technical Advisor for the Broward 

County, Florida, Potable Water Storage 

Tanks, Pumping Systems, and Chemical 

Systems. Phase I of this project included the 

design assessment of new ground storage 

tanks, new high service pumping stations, 

and new sodium hypochlorite and ammonia 

feed and storage systems for disinfection. 

These improvements will be implemented at 

four of the County’s Districts for potable 

water distribution. 

 Technical advisor for the City of Sunrise, 

Florida, Springtree and Southwest Water 

Treatment Plants Improvements 

Groundwater Rule 4-Log Compliance. This 

project evaluated water quality, identified 

plant improvements, and coordinated with 

local regulators to obtain 4-log virus 

C:\Users\muhimbi.LINKS\AppData\Local\Temp\d35ee22b52874fff8462a0bf70320cc1.docx BidSync11/8/2018 p. 112



     

 

 

 

  

  

 

   

 

  

   

  

  

  

  

  

 

 

      

   

      

      

      

    

       

      

     

      

    

    

     

    

     

     

    

      

    

      

       

      

     

      

    

      

    

      

      

     

     

     

      

      

      

      

     

  

      

     

    

     

      

    

      

      

      

    

       

    

      

   

 

       

      

      

      

     

      

      

     

       

      

     

        

     

     

        

        

     

       

      

      

          

      

       

      

   

 

        

      

    

      

       

      

     

      

         

     

     

        

    

     

     

    

       

       

      

      

    

PNC2117097P1Broward County Board of
County Commissioners

Professional 

Affiliations 

International Water 

Association (96-02, 08-

Present) 

- Off-Flavours in the 

Aquatic Environment 

(V. Chair 09-Present) 

Florida Green Building 

Coalition (08-Present) 

International Ozone 

Association (00-04) 

International Ultraviolet 

Association (00-02) 

Thomas E.T. Gillogly, Ph.D., P.E. 

inactivation credit compliance for the two 

water treatment plants. 

 Deputy project manager for the Miami-

Dade Water and Sewer Department, Florida, 

Groundwater Under the Influence of Surface 

Water (GWUDI) Upgrades (50-percent 

design). This ongoing effort will result in 

design of the world’s largest nanofiltration 

process (165 mgd). Processes being 

designed in 3-D include prefiltration; rapid 

mix; cartridge filtration; 3-stage 

nanofiltration, >93-percent recovery; UV; 

degasifiers; deep well, ~3,000 feet; 

concentrate injection; standby power 

generation, 37.7-MW natural gas turbines 

installed; on-site high-strength, 12 percent, 

hypochlorite generation, 15,000 ppd 

installed; LEED Silver control, operations, and 

laboratory area; low-service pumping; one-

mile site access road; and overall 

development of the 83-acre site. The water 

from these processes will be finished, 

blended with conventional lime softened 

water, and distributed from the existing 

Hialeah-Preston pumping stations 8.5 miles 

away. Construction costs are estimated to 

be approximately $600 million. 

 Deputy project manager for the Miami-

Dade Water and Sewer Department, Florida, 

Geophysical Investigation at the Northwest 

Wellfield (NWWF). The 63-acre NWWF 

sludge receives lime residuals generated 

through softening at the Hialeah and 

Preston Water Treatment Plants. This project 

identified potential leaks within the crushed 

limestone berm (~25 feet above MSL), 

mapped their extent, and identified 

soft/weak zones. 

 Deputy project manager for the Miami-

Dade Water and Sewer Department 

(WASD), Florida, Floridan Blending 

Evaluation. This evaluation enabled WASD 

to modify its recently approved South 

Florida Water Management District 

Consumptive Use Permit to eliminate the 

required blending of Floridan Aquifer water 

with Biscayne Aquifer water prior to 

treatment. Approved modifications were 

based on raw and finished water quality 

analyses, corrosion indices, consumer 

complaint reports, and cost analyses of 

nanofiltration/reverse osmosis treatment 

technologies. 

 Project Manager for Tampa Bay Water 

(TBW), Florida, Morris Bridge Booster Pump 

Station (MBBPS) Energy Audit. An energy 

audit was performed on the 30-mgd 

MBBPS. Operational records, field audit 

(lighting and building envelope), and pump 

testing were used to identify energy 

efficiency measures (EEMs). The pump 

testing performed on all three pumps (VFDs; 